SREE T

MILL TEST CERTIFICATE

Q(
He—HL GITIED é‘%

7 i 4 FkCommodity: 24 Casing

JFRIEA 5 Certificate No.JN170801-02
S F#IDate:2017.12.04 5 ¥{Page: 1 £ 7% Total: 1

85 Labels 2% Grade gy ()5 Lehgt i %‘: cess of KEE
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1 2 H{kBody %4 Coupling Type of Thread Range! % nufatture 7 i Product Standard Hydrostatic Test(Mpa)
API Spee SCT-Ninth Edition(#59/)
1o 5 )
12 11.60 P10 PO Le . T"‘ /é API Spec 5B-Fifteenth Edition(# 155) o
~TEn "
s . = Thread B Z&s HUEHLHE Power Tightted HEF74H1ME Recommended
. e 2iiLead X . .
HUHESIZE (mm) IBEDrift Test RaEpsund off ARFELca Height H/% Taper Coating& Visual Make-up Torque (Nm) Make-up Torque (Nm)
114.3%6.35 OK OK OK OK OK OK 3100-5100 4100
{2543 Chemical Composition(%) HrAfR % Tensile Test Phifilmpact ;
g | g i T ¥ K S
JF5 | 4745 Heat No./Lot T .
N . ST i Hardness Pieces Meters Total
Item No. c si Mn P s or HidiTensile | Ji i Yield Flongation Average R NDT Test(H1H) 9 o Weight()
(Mpa) (Mpa) %) S (D | Temp(C) est(*) ps g
1714376/ R 0.24 0.22 1.66 0.013 0.005
1 RI711261 P 025 022 167 0.013 0.005 932 878 16.5 46 0 OK / 90 1027.24 17.729
1714374/ R 0.24 0.21 1.66 0.013 0.004
2 RI711264 P 024 023 167 0.012 0.005 942 890 16.5 56 0 OK / 186 2140.47 36.946
1714377/ R 0.23 0.22 1.63 0.011 0.003
3 R1711266 P 0.24 0.21 1.67 0.013 0.005 o7 846 17:3 2 0 oK / 139 1607.10 27744
Bk 1714379/ R 0.23 0.21 1.64 0.012 0.003
Pipe 4 R1711270 P 0.24 0.21 1.69 0.013 0.002 932 892 17:3 s 0 oK / 40 45457 7844
Body 1714379/ R 0.23 0.23 1.66 0.012 0.002
5 RITII271 > 0.4 0.2 To4 0011 0.002 932 880 16.5 55 0 OK / 185 2130.67 36.774
st Tol | 640 7360.06 127.037
243 Chemical Composition(%) HrAi %5 Tensile Test Jhidilmpact
j: 2=} J45 Heat No. /Lot T .
A . 4 Sl
. Ttem No. c si Mn N s o HidiTensile| i itYield El% lj:;in Average R Hardness Test HEp R MT
i ; .
Coup (Mpa) (Mpa) %) P (1) | Temp(C)
ling R 0.25 0.18 1.16 0.008 0.004
1 116D5846/ P 025 018 116 0.008 0.004 955 887 17.0 118 0 /
OK
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WE HEREBY CERTIFY THAT THE ABOVE TUBING AND COUPLING ARE MANUFACTURED, TESTED AND INSPECTED IN ACCORDANCE WITH API SPEC SCT AND SPEC 5B THE RESULTS MEET THE SPECIFICATION'S REQUIREMENTS.
ULAEWI AR TIN5, B4%API SPEC SCTRISBERHERIIE . KSGAIRYE, WL HTEER.
062650 No. 102 Dong Huan Road, Qing Count, Hebei Province, P.R of China.

oL LR 1025, HE4i062650
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7 BE 3 d . . .
FkESIZE (mm) J@42Drift Test % i Stand Off HRFELea Height HEJE Taper Coating&Visual Make-up Torque (Nm) Make-up Torque (Nm)
114.3%6.35 OK OK OK OK OK OK 3100-5100 4100
{2 B243 Chemical Composition(%) HfiR 0 Tensile Test PPifiImpact ;
o | e 54 Lk K [
JF5 | 474 Heat No./Lot T .
N . SEfME o Hardness Pieces Meters Total
Item No. c si Mn P s or HidiTensile | JiEfiYield Flongation Average R NDT Test 4 1H o Weight()
(Mpa) (Mpa) o | T D | Temp(C) estUIME) | (ps) ¢l
1714378/ R 0.25 0.21 1.69 0.013 0.003
1 RI711258 y 025 02 169 0.014 0.004 919 854 16.5 53 0 OK / 92 1057.85 18.260
1714378/ R 0.24 0.20 1.67 0.013 0.005
2 RI711259 3 025 022 170 0014 0.005 922 869 16.0 47 0 OK / 50 578.45 9.984
1714376/ R 0.24 0.21 1.69 0.013 0.005
3 RI711260 P 025 021 168 0013 0.003 934 880 17.5 51 0 OK / 145 1680.58 29.016
Bk 1714376/ R 0.24 0.22 1.66 0.013 0.005
Pipe 4 R1711261 P 0.25 0.22 1.67 0.013 0.005 932 878 16.3 46 0 oK / 2 225 0384
Body 1714375/ R 0.25 0.21 1.70 0.013 0.005
5 RIT11262 > 004 023 166 0012 0.004 927 871 16.5 53 0 OK / 106 1231.79 21.259
1714375/ R 0.24 0.23 1.68 0.012 0.004
6 RI711263 ) 024 023 166 0012 0.003 919 861 20.0 51 0 OK / 82 949.41 16.384
1714374/ R 0.24 0.21 1.66 0.013 0.004
7 RI711264 y 024 023 L67 0012 0.005 942 890 16.5 56 0 OK / 3 3295 0.569
1714377/ R 0.23 0.22 1.63 0.011 0.003
8 RI711266 P 024 021 67 0013 0.005 907 846 17.5 52 0 OK / 4 44.78 0.773
1714379/ R 0.23 0.21 1.64 0.012 0.003
9 RIT11270 P 024 021 160 0013 0.002 952 892 17.5 45 0 OK / 153 1750.51 30.209
1714379/ R 0.23 0.23 1.66 0.012 0.002
10 R1711271 P 0.24 0.22 1.64 0.011 0.002 932 880 163 3 0 oK / 8 8759 Lt
JETT Total 645 7436.15 128.349
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ling R 0.25 0.18 1.16 0.008 0.004
1 116D5846/ 3 025 018 16 0.008 0.004 955 887 17.0 118 0 /
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WE HEREBY CERTIFY THAT THE ABOVE TUBING AND COUPLING ARE MANUFACTURED, TESTED AND INSPECTED IN ACCORDANCE WITH API SPEC SCT AND SPEC 5B THE RESULTS MEET THE SPECIFICATION'S REQUIREMENTS.
GLAEWIAR TIN5, $93%API SPEC SCTRISBERHERIIE . KISAIRYE, LR R R,

062650 No. 102 Dong Huan Road, Qing Count, Hebei Province, P.R of China.
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Pacrim Steel PO#SUP17-24RP / HG Tubulars - 4-1/2"

£ AEANLFACTURID, TESTED AND INSPECTED IN ACCORDANCE WITH AP SPEC SCT AND SPEC $8 THE RESULTS MERT THE SPECIFICATION S REQUIREMENTS
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11.6# P110 LTC Seamless Casing
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